

Applicant:	Kidsworld Co Ltd 30 Cay Da St, Cay Da Hamlet, Tan Phu Trung Village, Cu Chi District				
Sample description:					
One (01) pieces of submitted sample said to be:					
Sample description	: Three Shape Puzzle				
SKU No.	: NA				
Labeled age group	: 12 months+				
Factory name	: Kidsworld Co Ltd				
	30 Cay Da St, Cay Da Hamlet, Tan Phu Trung Village, Cu Chi District				
D	Ho Chi Minh				
Buyer name	: Quins Group Pty Ltd, 95 Wright St, Sunshine VIC 3020, Australia				
, ,	: Vietnam				
Country of destination	: Australia				
Date sample received	: April 29, 2021 and June 02, 2021				
Date test started	: April 29, 2021 and June 02, 2021				
***************************************	***************************************	**			
Tests conducted: As requested by the applicant, please refer to attached page(s) for details.					
Conclusion:					
Tested sample	Standard Result				
Submitted sample	International standard ISO 8124-1:2018 Pass				
	-Safety aspects related to mechanical and physical				
	properties excluding Clause Annex B				

To be continued

For and on behalf of Intertek Vietnam LTD

W

LIEM MAI Hardlines Manager

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

Intertek Vietnam Ltd. 5th, 6th and 7th floor of Lobby D, S.O.H.O Biz Office Building, 38 Huynh Lan Khanh, Ward 02, Tan Binh District, Ho Chi Minh City, Vietnam.





Test Conducted

1. Physical and Mechanical test

Test method: International Standard ISO 8124-1:2018 - safety aspects related to mechanical and physical properties.

Applicant's specified age group for testing : 12 months+

The submitted samples were undergone the normal use and the following reasonable foreseeable abuse tests in accordance with the clause 5.24 of ISO 8124-1:2018 before the assessment of the relevant requirement in clause 4 :

<u>Clause</u> 5.24.2	<u>Test</u> Drop test	<u>Parameter</u> 10x 138cm
5.24.5	Torque test	0.45±0.02Nm
5.24.6	Tension test	70±2N
5.24.7	Compression test	136±2N

Section	Testing items	Assessment
4.1	Normal use	Р
4.2	Reasonably foreseeable abuse	Р
4.3	Material	Р
4.4.1	Small parts	Р
4.4.2	Small part warning	NA
4.5	Shape, size and strength of certain toys	NA
4.6	Edges	Р
4.7	Points	Р
4.8	Projections	NA
4.9	Metal wires and rods	NA
4.10	Plastic film or plastic bags in packaging and in toys	NA
4.11	Cords and elastic	NA
4.12	Folding mechanisms	NA
4.13	Holes, clearances and accessibility of mechanisms	NA
4.14	Springs	NA
4.15	Stability and overload requirement	NA
4.16	Enclosures	NA
4.17	Simulated protective equipment, such as helmets, hats and goggles	NA
4.18	Projectile toys	NA
4.19	Rotors and propellers	NA
4.20	Aquatic toys	NA
4.21	Braking	NA
4.22	Toy bicycles	NA
4.23	Speed limitation of electrically driven ride-on toys	NA
4.24	Toys containing a heat source	NA
4.25	Liquid-filled toys	NA
4.26	Mouth-actuated toys	NA
4.27	Toy roller skates, toy inline skates and toy skateboards	NA
4.28	Percussion caps	NA
4.29	Acoustic requirements	NA
4.30	Toy scooters	NA
4.31	Magnets	NA

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

Intertek Vietnam Ltd.

 $5^{\rm th},\,6^{\rm th}$ and $7^{\rm th}$ floor of Lobby D, S.O.H.O Biz Office Building, 38 Huynh Lan Khanh, Ward 02, Tan Binh District, Ho Chi Minh City, Vietnam.

Tel: (84-28) 62971099 Fax: (84-28) 62971098 www.intertek.com www.intertek.vn





Section	Testing items	Assessment
4.32	Yo-yo balls	NA
4.33	Straps intended to be worn fully or partially around the neck	NA
4.34	Sledges and toboggans with cords for pulling	NA
4.35	Jaw entrapment in handles and steering wheels	NA
Annex B	Safety labeling guidelines and manufacturer's markings	Yes
Annex D	Toy gun marking	NA

Remark : P = Pass NA = Not applicable

The submitted samples were undergone the tests in accordance with section 5.24 on normal use, abuse and specific tests for different types of toys whichever is applicable.

#1: Based on the design & characteristic of the submitted samples, below listed labeling and/or statement should be marked:

Manufacturer's address

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

Intertek Vietnam Ltd.

5th, 6th and 7th floor of Lobby D, S.O.H.O Biz Office Building, 38 Huynh Lan Khanh, Ward 02, Tan Binh District, Ho Chi Minh City, Vietnam.





Photo of the Submitted Sample



END OF THE TEST REPORT

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at http://www.intertek.com/terms.

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

Intertek Vietnam Ltd.

5th, 6th and 7th floor of Lobby D, S.O.H.O Biz Office Building, 38 Huynh Lan Khanh, Ward 02, Tan Binh District, Ho Chi Minh City, Vietnam.

